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B A/ R EEIRAL PVIT 3,91V 1165mAh 4. 55Wh
B L AR Chinese
Name of Sample EX e Rechargeable Lithium ion Battery PVIl 3.91V 1163mAh 4. 55Wh
English
HouthT 1123010268
Sample No.
33 Vi ASER e R A B 4 ]
Consignor Dongguan NVT Technology Co., Ltd.
A ERAS ASER e RHE A TR A
Manufacturer Dongguan NVT Technology Co.,Ltd
Kol 77 ik WA TH ks Fbr il T

Test method

38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. T
Section 38.3

ST/SG/AC. 10/11/Rev. 7

= BeAE GRIARRAETF I
] T ) i — o
'¥Jﬁijﬂ—di ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
; u’ XW_, . ; B sdin b
A#"“' ) s, RENE AN i
FREaranse Black and silvery Aluminum—plastics shell ;
3 ¥ &2 A >4
Ak % B 2023-01-09 HrlAeie £ 2023-01-16 ~ 2023-02-17
Accepted Date Test Date >
oM 5 B it FSE UL TR ; el s po s AMELRG S L TR s N ok /é
oLk Altitude simulation, Thermal test,Vibration, Shock, External short '%§~h
Test Items circuit, Crush, Overcharge, Forced discharge
R IN, EA ST I GRIGAESET Y ST/SG/AC. 10/11/Rev. 7 38. 3bsHEHK .
The sample has passed the test items of UN Manual of Tests and Criteria
ek [ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion ;"‘(I)
EH W (Date) : f szs@,*oz WA\'»'
G A 78 S s itiRechargeable Single Cell Battery. / 4'._57 > ej ",_A
’%"JI- : ,g
Comment \ /
oo \\(\//
i/ [\ \
i }.
ZRE N # R
) /
Consignor
Addrgess Post Code
e {Zr g;,@, A %% S @ﬁ
/) .
Approver: Checker: Compiler:

B %

Title:

[ (Head of Electrochemical Testing Department)

HL A 7 0 S




LA T BRAG A TR 4]
S
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1123010268

2/11
g | AR LA WRERIAFELRT P o
K . #‘:‘.‘})\]ru% $% .va'fr/l’} %fi
N Name of Test Standard reqguirement or The .
0. tems Clause Number of Standard Test Result | Conclusion | Remark
W frle LRESE N T
- Y My ST/SGAAL. 10711 4Rev. 7 38,3 wl45T, 1 WL A
{ gﬁéﬁm R Manual of Tests and Criteria See i\]\;pendiX 1 ﬁ%ﬁ
Altllt‘lde ST/SG/AC. 10711 /Rev. 7 Section 38.3 Test Passed
simulation T.1 o
BRI Gl ks E-T-
HIR HEY ST/SGAAC 10/10/Rev. 7 38,3 LRAHT. 2 B 2
2 am 1% Manual of Tests and (riteria See Appendix 2 ol /
Thermal test ST/SGAAC. 10711 /Rev. 7 Section 38.3 Test oo APDERCL: P’?ﬁ%‘ed ’
T. 2 L O
B e iR ClBs R T
= == i) SG/ 3 [ i A
3 . ﬁédj Ui}‘.isjlu 1ll (F:(l }?slll z;e\l {1;?031}1}“ S'Ailj};”f‘f;pgndix 3 {]‘1\%
Vibration ST/ASGZAC. 10/11/Rev. T Secvion 38.3 Test ’ ) Passed
1.3 e
WAL CiABa HbeHEF
ik HH) ST/SG/AC. 10/11/Rev. 7 38.3 bl4HT. 4 W 4
4 h [fN ){ifn.ual of Tests .':mr% Criteria See Appendix 4 Lt
Shock ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test Passed
T. 4 [4 s B
O G T
= W3 ST/SGAAC. 10/11/Rev, 7 38.3 WGT. 5 139 PR
5 &l‘iﬁ% ljﬂi‘)}!iuz(l ;g 'lfglsril;}, ]a:'l:l él??(?l:k . gifif;;;mm 5 s
External short [sT/56/AC. 10/11/Rev. 7 Section 38.3 Test ' Passed
circuit T.5 .
B 1R85 gk
R MY ST/SGAAC. 10/11/Rev. 7 38,3 RBAT. 6 W% 6
i IR (S At R L I
STASGAAC, HO/L L/ Rev. 7 Section aso. o lest Pasged
T, B [ P Thoe
HAE Gt Rl T
ot MY ST/S6/AC. 10711/ Rev, T 38,3 40T, 7 W& 7
7 ﬂ“%% IN Mannal ol Tests and Criteria Spe ,\\) endix 7 g 8 E
Overcharge ST/SGAAC, L0/T17Rev. 7 Section 38.3 Test See App ’ P-{q cod ’
T.7 o
HEOTE R Rtk T
R ST/SGAAC 1011 Rev. 7 38,3 44T 8 W % 8
| ]
8 gﬁ%h\ﬁl% UN Manual of Tests and Criteria See #\:)Dndi\' 8 {}ﬂﬁ.
Forced discharge |s1/56:ar. 10/11/Rev. 7 Section 38.3 Test apbenal: o
:1' q AC. ; AN 38, ¢ s Passed
P ol % by 2% £4F ERNE T - 20°C-217°C ML HEHRRE %
Test Environment Ambient temperature:20°C-217T ,Ambwm humidity /%
Condition
R 8 )
. Test ltem
HraRBHL Teslten_ —
Subcontracted Test yeFERE | Bk / [
Condition Subcontracted | Name Post Code
Laboratory Wbt / 4,75 ,
Address Tel
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25CYC Fully charged

311
A% 1 BT SA | B
No. Name of Test llems Altitude simulation
o Bk A IRIEFT Before RIEJE After R | R L
%y Sample Status & Fepw k| HE FrE&d /% | Mass Loss | Residual | 2,
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% g Y, %% % Event
001 | oy i | 152581 1.45 | 15,2887 | 4.45 0. 00 100.00 | ©
002 | oyt 1 153547 | 445 | 15.3864 | 445 0. 00 100.00 | ©
003 | oyepani it ol 15290 | 445 | 152895 | 445 0.00 | 100.00 | O
004 | (oyepit % ol 153207 | 445 | 153310 1. 15 0.00 | 100.00 | ©
005 | oyiros AR 152375 | 445 | 15.2385 | 445 0.00 | 100.00 | ©
006 | pocve porsrse® | 15,3053 | 4.45 | 15.3053 | 445 0.00 | 100.00 | ©
007 | psveporet®l 1 15,2373 | 445 | 15.2381 | 4,45 0. 00 100.00 | ©
008 | ssvepenii® ol 153131 | 445 | 153139 | .45 0.00 | 100.00 | O
009 | sseroporn it | 15.3850 | .45 | 15.3860 | .45 0. 00 100.00 | ©
010 2L fts 15.2987 | 4.45 | 15.2998 |  4.45 0.00 | 100.00 | ©

A FEEE

This space intentionally

teft blank

&k LR V-IRA DR R-ZLEL F-A Kk O-ZR. LBAR. LMA. R LRK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

4/11
A 9 BRRE LA | AR
No. Name of Test Items Thermal tost
ala A__-_z.. . [y 4\_ _ - i
ﬁ‘% #%%#& XIS F] Before RIS After }P‘ﬂ‘fﬁ:},ﬁl% ?ﬁ'}’%tﬁ,)i -:i‘f’@»
%5 Sample Status RE Tt/ RZ FFE4W, /£ | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV  |Other
No. fg Y fg Y /% /% Event
001 | oxc et | 152587 | 445 | 15.2544 | 4.36 0. 03 97.98 | ©
002 | | epost it L A3aed | 445 | 15.3521 | A.36 0. 03 97.98 | 0
003 | oyt 1152595 | 445 | 15.2553 | 437 0. 03 98.20 | ©
004 | oy pes b 1153310 | 445 | 15.3266 | 4.37 0. 03 98.20 | ©
005 | oot 1152385 | 4045 | 15.2339 | 4.36 0. 03 97.98 | o
006 | poeoe prriiet o 1153053 | 445 | 15.3017 | 4.36 0.02 | 97.98 | o
007 | ssro it | 152381 | 4045 | 15.2333 | 436 0.03 97.98 | o
008 | sere gt 1153139 | 445 | 15.3094 | 437 0. 03 98.20 | o
009 | psere gt o1 15.3860 | 445 | 15.3816 | 4,36 0.03 97.98 | ©
010 | pscropei®Al | 152098 | 445 | 15.2049 | 4.37 0. 03 98.20 | o
o mF ff‘, Ii This spal(;efti nbtle;:]tki onally
Hid: L V-RA D-ARR R-2R 2L F-AUK O-Riidm. LRA. LMK, AR, LRRK.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
A5 ; BalRE 24 | %
No. Name of Test Iltems | Vipration
g 2k A RIETT Before RERE After FEA | FlAwE | £
%5 Sample Status & etk & Fr#4.8, % | Mass Loss | Residual ﬂﬁ%
Sample Mass ocv Mass oCcv QCv Other
No. g A% /g Y % /% Event
001 i PR | 152544 | 436 15,2572 | 4.36 0. 00 100, 00 o
002 | qedeemm oo l1as2n | 436 | 159544 | 4.36 0.00 | 100.00 0
003 | et o |15.2353 | 437 | 15,2571 (. 36 0. 00 99. 77 o
004 | oy eRER | 15.3266 | 4.7 15.3286 |  4.36 0. 00 99. 77 0
005 | ikl 1152339 436 | 15,2357 | 4.36 0.00 | 100,00 | O
006 | v | 153007 | 4.36 | 15.3037 | 4.36 0.00 | 100.00 | o©
007 | poraos®hil 1152333 | 4.36 | 15.2360 | 4.36 0.00 | 100.00 | o
008 | jeenciCebAm 1153004 437 | 153118 | 437 0.00 | 100.00 | o
009 | ysmpoi A 1153816 | 436 | 15,3839 | 4.36 0.00 | 100.00 | o©
010 | gpeiCutsins 152049 | 437 | 15.2071 | 4.37 0.00 | 100.00 | o©
s s spalceeﬁi 1;)[1(:?:;011.1? Iy
Bt LB V-4, D-ARAR R-2KE F-fk 0-AMR. LRA. LMK, R, AeK.
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25CYC Fully charged

6/11
A5 A AW B L AR it
No. ' Name of Test ltems Shock
sl ‘4\_7_5_ - . ‘,,/T\‘F‘ . < 1o
$%u% ;{:—‘f- uﬁ:yik -ﬁk;g..i ﬁ[] RBefore 1%\41-1- {4 After ﬁ.fg;}ﬁl\k %’lj{%%& -ﬁ\;{'@
S Samﬂie St;us e | AneE|] BAE 349, JE | Mass Loss | Residual | FLE
Sample P Mass ocy Mass ocv OCV | Other
No. /g A% /s v 1% 1% Event
ICYCHE A AEFL [ — g . .
001 ICYC Fully charged 1h. 41-’)72 4. 36 15. 2066 4.35 O, Q0 99. 7? O
et A
002 | e ClERER ) 153544 | 4036 | 15.3541 | 4.36 0.00 | 100.00 | ©
003 | joyerrtAL ol is2s7i| 36 | 15.2568 | 4,35 0. 00 99.77 | o
004 | ot 153286 | 4.36 | 15.3284 | 4.36 0. 00 100.00 | ©
P ki -
005 | aorcd®At | 152357 | 436 | 15.2352 | 4.36 0.00 | 100.00 | o
006 | e CCRAL 1153037 | 436 | 15.3034 | 4.36 0.00 | 100.00 | o
A A _
007 | ppliCirAm 152360 | 4.3 | 152385 | 4.3 0.00 | 99.77 | o
e 2 i
008 | gt ®® L 1as18 | 43T | 153114 | 4.37 0. 00 100.00 | ©
o ;‘__-/\: -
009 | ssem AL | 15.3839 | 436 | 153835 | 4.36 0. 00 100.00 | O
010 BT A 15,2971 | 437 | 15.2966 | 4.37 0.00 | 100.00 | o

A

This space intentiomally

left blank

Bie Lo V-IBA D-RRAR R-BEEL FoARK O-Aih. RRA. LAMK. LA, AAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 WA LA | SHhiEh

No. Name of Test Items External short circuit
HR s Ha kA HaRBRHBL P
Sample No. Sample Status Max. Exter n/a:ETempel ature Other Event

001 1(\(1{?;}”1“? Z)ﬁ;%ged 56. 1 o

002 LK Ful L shorsed 5.2 -

003 lC\(E:L?ﬂi[l‘\ffjﬁéI}%g(*(l 56.1 O

004 ICEé(E\‘iﬁ\/E\CT;;?god 56. 4 o

005 1C\(1r1\i{l§j:mh“l£’[(; 56. 0 o

006 25TC Bkt ahamged 6.5 >

007 25C32C;fgf%:_tzﬁ;%ged 57.1 O

SRCYER I 2o E

008 25C\12F?'£J§?xl;;;%g{(l 57.2 o

009 25&2(;5{7??‘:};”] 56,7 0

010 25(:\22(?5;?? f;ilgu] 57.5 0
PR This space intentionally left

blank

Fk: DR R-ARZL PR 0-RMHh. LALK. RakE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 RMAE LMK | B
No. Name of Test [tems Crush
% v 2 o ow
Bt Haka REREEEER BT
Sample No. Sample Status ax. Bx emﬁc emperature Other Event

ICYC BO%TE A -

011 1CYC 50% Capacity 21.8 O
10V 0% 7 ,

012 ICYC 50% Capacity 2.8 0
1CYC 50%7%% ]

013 1CYC 50% Capacity 219 O
LCYC BO%ERT :

014 LCYC 50% Capacity 21.8 Q

- LOYC BURES H i

015 1CYC 50% Capacity 2.5 0
250YC 50%7 .

016 25CYC 50% Capacity 21.7 Q
25CYC 50%% G oy -

017 95CYC 50% Capacily 2l.5 o
25CYC A0%Z .

9

018 25CYC 50% Capacity 21.8 0

25CYC HO%F it ‘
Q
018 25CYC 30% Capacity 21.6 0
020 25LYC 50%““251,'; 21. 7 O

25C¥C b0% Capacity

U H

This space intentionally left
blank

&iE: D4k F-Ae K O-ABIR, AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; B A LA | RN
No. Name of Test Items | gyercharge
b5 A ootk A H A3 %
Sample No. Sample Status Other Event
. LCYCSE 4 A il
021 ICYC Fully charged 0
. 1CYCTE 4 Aty
022 ICYC Fully charged 0
, LCYCE A 1L
023 1CYC Fully charged O
LCYCEAS 7
024 1CYC Fully charged O
23CYC0 AN Ak
025 2RCYC Fully vharged O
‘ 25CYCFERTETD
026 25CYC Fully charged Q
25CYCE A AL
027 25CYC Fully charged ©
028 250YCSE 4 AL 0

20CYC Fully charged

BLF 2R 1

This space intentionally left blank

&x: DR F-A2 K 0-AfBk. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B3 g WA B LA WO
No. Name of Test [tems Forced discharge
Bams Hawd o
Sample No. Sample Status Other Event

029 1CYC lr(Jfﬁ“ ?Jtiffc?a rged 0

030 Ye Eﬁfﬁ? ifiﬁiiiﬂ'gﬁd 0

031 1CYC JI(;TICITL‘ i\iﬁs&c&g‘a] ged O

(032 10YC lltl?rlcl}\fb :Tlﬁj{(lhud rged 0

Sy

033 1CYC 1;[? lLL)_\]: (Ihbsi( c! Ilfa raed O

034 LCYC 1[51\,1(:1)} f?iﬁifillill‘ ged o

035 1CYC 1]2??1% i:i}ixlinfged O

036 1CYC }FSB(ICE;:: /:::ﬁrlrfxdlgetl O

037 \CYC Fol IJ\h ic:f;#arged 0

038 1CYC li‘(ifl(‘li? /zf crl?:'-lrged O

039 25(,:&'(?51-‘?3% leriﬁi{('lﬁn'ged 0

040 2aC \(‘3 %[E; ?i(lj\td /(i; 1%{1[]&1 ged O

041 23(\{251(:1C15\L }(Ll\aifciia rged O

042 5080 Jr(u\;f? /cll\"i]?f:i%n-ged 0

043 25 (_fY(.‘2 ﬁiClJ\iCle\tj jji\lh‘f{ (:i{ii'a‘ge d o

044 250V Siftzl(l?ﬁfi';%ng,ul 0

045 ZSC\’CZﬁg?;CI% ?ijf:rl?larged 0

048 25CY(§25FC:1C i%?iﬁfgl?al’gecl O

047 25C\’C2 5[(:1{‘17? /(lTi) fcl i’tlia rged O

048 25(:\(251?1&1?: ‘%;ifjs;{ci}il'gecl 0

Box: D-FEAK F-de K O-RFRMR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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